™

S

GSPAS2cHASsSIS

INSTRUCTION MANUAL

ﬁ Electronics is not included.

)

A TAPRO kit only.

®@

)

EAR B M
CANTILEVER

www.gmade.net




HEe =8, fX|- 2=, g1t AE2 AFZX0A Mo AsLch.
HIEA| SIS HIEE ESoted Wastt BDE HHAIEE £4:51A17| igrict.

0| HE2 o{2l0|8 Ftz0| OFLICE. A8 7t BB E | =eIstA|7| Highic).
Ol HZE ot 144) 0| 2] AHRXIO|A| EY ot MZULICE, ofiotoje] 20f YX| YEH Fe|stAl7| BHEILICh
81, OF 184 D|2te] ALBRHE MBC| Fo|AHY® FWe| £XI¢ HoIo| XS0 MBE T-HSsto] FA2| vt

1. HZ& =857 Wl 22M TAE 211 SXSH=S st 2.

« HES =R HEA HnE HME X ¥ HES ZUSES StulM2.

« LiojEL} 219, 20 B WIlER =45 MEE 39 $d2 HH0| AgLich =12 A8 F2{3A7] vHELic

- EHER S0 WiER RE0| Uallch M8 RS 2E JHU, RES ofH @4 B, A412 #HH0| A20=2 YA ojgiolo|g] A0] BX REK FUMR.
» B HES HxXEY 3 e 20 ZRis|of 21X pE M EUich HxbEy] ¥ E2lE pEo Bt Huls WEE Poiste] FA|7] vi@ich

» HXEH| 3 vHE{2]2] A SE MBS MEAMIM XA SHE AL WY W F2 AMEl ma) FA|7] digEch

- EHEY B0l 82 WEY qEoL EH(HYE = AN, 27E)E ME ¥ 3R HY AEY A4S WY W F AP0l m2p FA7) siEyc,

« WEE FOfE Py 3 HE2], HEUE, U 82 2%E S A8 022 el 2H WEM £ MU BEXIA FaLc.

2.5 ¥ W E2| YEiE 00 FHAL.

- W& U ¥ BES LEJ # =0l delSA L.

« HES 2FEE To7| HH 4712 f47)00E M HE2] E= @A SHE HEZIE AHEHFHAL.

£+2H HE2lE &5 758 HAAT|D, YE 7 ESES0| =0 alEt DS YT + WaL.

#H0| 24E WEE|S ALSSER| O A2,

HHE{2|2| #H0| DR, HE RE0| AR ¢, Y20 TFHE UOH + AUSLICH 2T AR HWE FUE + UgUch

« w30 S w2 UK B2 SUXE MBI,

REEe dHx = STXSY B e HAEY| &4E § » UaLict

RE DEY SF YHo| ZHE YOS SAEsh=X] Yels FUAL. U ChECH YRRE EUNT UL,

& HEo= HHtlE R EFIER S5 RE0| BauUd YHE UK HE8 TSI R.

ArEtlr|of A T e WY MIAE UM R Y £8 AAEE| B = ME0] HENE HE 2¥E2 HE e 22 5 UsLn.

THEIE B9 HAE YUY

© P HES 1 UA S, BO| AL CHE Sdet BX] 8A DEAL wotRHA L.
© 2| Wo|X|BM &1719] ZHUZ M2} Z50|=X] YIASHLA L.

© b BAH2 AEE WGP W MIE ojRe SN2,

3. HEE HEAM717] 2o HEd 28 HESIHAMR.

. HMY0|L} Ajopt 204 G SHHM REMT|A] oM 2.
. ChEa 22 F20M HE3X] ole A 2.
-oHe| CHE XYulM B4 =F @50 Wdsta e 2.
YR ERL &R
- P, B SLUE eteu
- AFEOILL B8 2N
- WeHOILt S 9P B
- QHUOILL FA XY, S8 & HE £80] CI2 0|0 YHE & + Ue XY
. BO| =22 U DeiF4M T Al WX RE0| S0 2K B8 Fo SR,
. HEE 0|2 SO} ] S0|3 hHE F201M HESHAE AE ATULICHL HEEHX] G2 F00M FE Al 2T AFAD, 215 8, A E 248 Y2W + atic)

4. M0 XA HES ESoHHAL.
« Mo Al @7|0) HAE Ha NER KA.
- AIEAYE 4072 DHES B Ha WE2E B & ¥ U402 HUS HE=RANLMR2.
- FRAY W42 PHE D HE2|E HA T ¥ SU7(2| HUE DER SHEA 2.
+ HHE HPE SFAU, IE2E 25 DAL, JE 40U 5HE Y2 ¢ Yald
- HE2 2IER D7 8 FY Mol 2E/0{YH 22 80| FY HEH=X HYUAFUAR.
- EE B ZE, W&, WE2 =HE 01 e Sao] Fostialz.

5. HE2| AH2 = TIR5}7| Fu[sta H et Fa0] EEstEAl L.

- MEB R EE 8E YE SE 880 Sl JJuY el M3 sFUML.

- HE&E AEU GE e HER2E MM SFEUAR. 2 YH, S8 BO2 WE2(et W40 248 8§ + AaUCL
« HEM A= XL O|SHO| USH/ MIHA RAHFLHAMZ, 01 S XM Y& 2YME + UaLch

+ ZES7E AEY O B FsUAR, HHE U2 HH Y8 F27 a7 EUCE

- HIES ZAE 2oLt & Roj 2SR OfpA 2, AMAYE DSEHAL2,

+ HEe| &8 U7 1M (F)Xolo|=R2|0tM FAlSHE SULEL RE 29 SR RAESF] OlA=.

2 [

O T RO L

®



CAUTIONS

A In order to aveid personal injury or property damage, you have to act in a responsible manner and follow
these direclions.
RC models can operate al over 40Km/h but can nol stop immediataly

M Safety Precautions

= Check the sumounding anea bafore you operate RC model.

= Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serous accident,
- Da not operate your RC modal in confined or crowded areas, in order o avold accident.

- Newvar oparate your RC model near people or animals, and never use people or animals as an obstacla.

- A collision between your RC model and stationary objects can cause damage 1o elther

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibiiity of fire or damage

B Safety Precautions (Before assembling)

- Belore you start assembling this model, read the instructions carefully and make sure you undersitand them
tharoughly.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools Fke knives. Extra care should ba taken to prevent injuries.

- Il you use paint or cement (nol included in the RC model), read the instructons supplied with them.

- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate,

B Safety Precautions (Before you operate RC model, check the following.)

= Gheck to ensure nuts bolis are bghtened appropnatety.

- Check that no one else is using your radio frequency.

= Usa now batterias to avoid losing control of tha transmitier and recaivar.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an alecironic
speed control.

- Be sure 1o use a radio frequency for ground model = Do nol use airplane freguencies.

- Always check the brakes and throtlle before you operate your RC model, in order to aveid losing control of the
model.

- To prevent unexpected movemeants of your RC model, do not connect the batteries to receiver before tuming on
the transmittor.

- Always tum on the ransmitier first, and then connect the battenes to the recaivear.
1. Switch on the lransmitter.
2. Check that the speed control, the transmitter control, and trims are sat to the neutral position.
3. Connect the RC model o the receiver's batteries.
4, Switch on the model and the recelver,

- When you using rechargeabie batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

M Cautions While Operating

= When the RC model i operating, do not touch the moving parts ke the drive shaft and whoals.
- The moving parts can cause serous injuries.
- Always turn the model or recaiver off and disconnect the batleries before tluming off the transmitter, in order to

avoid unexpected movements of your RC model.

1. Tum off the model or receiver,

2. Disconnect the batteries,

3. Turn off the transmitier.
- Do not touch the vehicle's speed control resistor while operating of the RC model. The resistor may be very hol,

espacially after running at lower speads.
- To prevent damage to the RC model, romove the batteries from the model and transmitier when you don't intend

o run the RC model for some time.
- Afler oparating your RC model, batteries become hol, so please be careful when handling.
- In order to prolong the life of your RC model, please keep it free from dirt and grease,
- Before you start assembling this model, read the instruclion carefully and make sure you understand them fully.
- I a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

EQUIPMENT NEEDED

Radio control system
(wheel & trigger type)

WHEELS & TIRES

TOOLS NEEDED
o . ] 4]

TOOLS INCLUDED

I ]
n I
¥
_ Box wranch
= A )
. 1 GEAR
| | GREASE
Side cutter  Long nose pliers  Modeling ~ Reamer Modeling Wrench Wrench Wrench  Wrench GM51504 GM20220
SCissOrs knife {(1.5mm) (2mm) (2.5mm) (3mm) Gear grease Shock oil
3 mace(@)



GS02 TS CHASSIS KIT PARTS REFERENCE

GM60061 i
GA44 front axle housing parts tree GME0062 ;
GA44 rear axle housing parts tree l
GME0064
GA44 axle hardware sel

@t

12mm Wheel hub X4

——

1

x2  GM600T1
4BP 38T 1st gear (LO)

GME0069
48P 18T gear x2
[

W
GMG60072 x1
32P 13T pinion gear

T

r

o

x1 GM60074
TTR tramsmission housing paris tree TTR tramsmigsion motor mount parts tree




GS02 TS CHASSIS KIT PARTS REFERENCE

| SO0a00000 q.-

G_i-nman-un |
Eﬁmm ]

GME0077

VI
=1 -]
@

J

GM60078
G502 battery tray & cross member parls tree

ﬂ
:Hﬂﬂ?ﬂ x2 @Eﬁ M
RSD shock delrin pistons :@:—E@

x1

ﬁ,d_r_z_‘(fiﬁﬂ

@@ﬁ

GM60084 i GM60023 X2
Universal shafl parts tree 5.8mm ball parts tree

5 mae= (@)




GS02 TS CHASSIS KIT PARTS REFERENCE

=] L=l
GM60081 =
G502 frame side rall R
GM6E0081 x1
GS02 frame side rail L

o o o e 9

Ol

GM60109

CVA drive shaft 6dmm x1
Ol |
GMG60109 x1
CVA drive shaft 92mm
1] J_ 0 HHAETH AN
GME0112 x2 ]
Straight drive shaft 107mm
. n - n
o o o 0
L] [ o
GM6E0113 %1 GM60114 x1
Transmission shaft 26mm Slipper shaft 46mm | | |
, GMG0087 GMG60088
O | ﬂ | [ 9 o Slipper disk 20x1.5mm x2 Slipper pad x2
GME0115 %1 GMG60116 %1
Transmission output Transmission output
front shaft 25mm rear shaft 83mm
GME0089 %1 GM&0097 x4
Upper link MdxE.8x55mm Shock spring 15.2x61mm (Medium)
Lower link Mdxg. BxB0mm
GME0094 xd
| | SD 90mm shock body
GM60091 X2 in i
Upper link Mdx6.8x98mm GM0O020075 4
i ‘ U:I Shock shaft 3.5x46.4mm %
GME0092 -
Lower link MAX6.8x100mm X2 O S o O | [y
GM6&0102 %2 GM60109 %2
CVA drive coupler CVA wheel axle shaft 35mm
GME0099 x1
Panhard rod 86mm
| (lm .. @Iﬂ -
GM60100 GM60093 ==
Steering rod M4 6.8x69mm x1 5.8mm ball stud M3x5mm x1 GMG0110 x2 GME0111 x2
| CVA pin retaining ring Input universal joint 28mm
GME0100

Steering rod M4x6.8x115mm

G

O

x1
[ﬁ 5
GMGE0119

©

x4

o o O O

o o © O a0

a O a O

o o o 0 o0

: GM60117 x1
GME0101 x2 GMe0101 x4 U | joint
Universal joint Universal joint cup d&?ﬁﬁ}ﬁ;ﬂ Velcro strap 16x220mm
GME0104 x1
Foam seal
6 P )



GS02 TS CHASSIS KIT PARTS REFERENCE

GMAD011 i
2 ExBmm round head wrench bolt

GMAOQD17 7
Jubmm Round head wrench bolt

GMAO0018 ora
3xBmm Round head wrench boll

GMAD019 -

GMAD0020 o
Ie12mm Round head ot

GMAO0021 i
3x15mm Round head -

x7

GMA0023 -
A25mm Round head -

GMAOD0024 i
3x30mm Round head wrench bolt

GMAQD0S57 -
AxBmm Flat head wrench boll

GMAEUEB o
3x10mm Flat head wrench bolt

GMADQDG0 »
3x15mm Flat head wrench boit

GMAD0211 i
3x18mm Flat head wrench bolt

GMA0082 x14
2xBmm Wrench bolt

GMA0093
2.5x8mm Wrench bolt

GMA0094
2 5x10mm Wrench bolt

GMAO009
2 5x12mm Wrench bolt

GMA0126
3x3mm Socket set screw

GMAO0127
3xdmm Socke! set screw

GMAD131
x10mm Socket set screw

GMAOD132
3x12mm Socket sot scraw

GMAOD133

GM
4x15mm Socket set screw

l.l' \ ',I |I‘-I .'I '._'II .II.' -II I'|I'| I'. | Illlll \ I'. Il,llll'n 1 I', 1
GMAO0145
i Socket set s

GM&0103
Ix10mm Screw pin

GMA0154

M3 Mut
GMA0157
= M4 nylon lock nut
[E] GMA0191
M3 flange nut
@ GMAD159
4mm Washer

x16

x1

x8

x5

x1

x8

x4

x4

X2

x16

x2

x1

x5

x2

x1

GMAD210

4mm conical x4
spring washer

GMAO163 o5

Ball bearing 5x8x2.5mm

GMAO0165
Ball bearing 5x11x4mm x17

GMAO0205 -
Ball bearing 8x12x3.5mm

| GMAO167 P
Ball bearing 10x15x4mm

e
E‘Eﬂfﬂﬂ; b x4
g:lﬂf;g x4
G M
@ m-ﬂr;lngz x6
— Eﬂﬁ?ﬂgﬁm x5
— gﬂi:ﬁgm x4
C— fnntiamm X6

GM50116
Qe

GMAD213

§56 O-ring x1

a2 ®




G502 TA PRO CHASSIS KIT PARTS REFERENCE

GM60061 ik

GA44 front axle housing parts tree GME0062

GM30131 -

Aluminum 12mm wheel hub
(Bmm Thick)

Olafs

GA44 heavy duty diff locker

4BP 38T 1st gear (LO)

GM60069 -
48P 18T gear
‘ [
1=
jE—|
h . -
o -

GM60072 x1 GME0070 x2
32P 13T pinion gear

- 'H- - .-"’l ""‘h. 1o > .@.
e A - =
x1 GM60074 -
TTR tramsmission housing paris tree TTR tramsmigsion motor mount parts tree




G502 TA PRO CHASSIS KIT PARTS REFERENCE

GMB00T76 %1
GS02 side plate parts tree

e O
GM60077 1
-] GS02 shock hoop & body post parts tree
® 1
F ir = g
GM60078 x1
GS02 battery tray & cross member paris tree

Xoa
X

Q Rl

GMGE0023
5.8mm ball parts tree

x1

E - . E [
. ﬁ E %lw
GMGE0128 x1
GMGE0123 x5 Universal shaft 89.3mm (Male)
12.8x0.7mm Pin retainer

Jog(

fae)

= D GM60128
o ST 4 @ O @ Universal shaft 67.8mm (Male) ™ 1
; ] GME0119 x4
©) (o) (o) ivecoupler
GM60022 GM0020078 - GM60128 3
M4 5.8mm rod end set RSD shock delrin pistons Universal shaft 40mmi(Female)

9 mae= (@)



G502 TA PRO CHASSIS KIT PARTS REFERENCE

o o © O a0

o o o 0 o0

o o o o Q o
pﬂ'
GME0081
GS02 frame side rall R %1 S @ 8 @ @
GME0081 =
(=] o O Q

GS02 frame side ral L X o

";-"‘ Qo o e Q ﬂ. i

GMO0020106

Shock spring 15.2x81mm (Hard)

GM60097 -
Shock spring 15.2x61mm (Medium)

GM0020105 -

Shock spring 15.2x61mm (Soft)

MWW VAW

GM0020108
Shock spring 16.2x36mm (Hard)

GM6&0098
Shock spring 16.2x36mm (Medium)

GMO0020107
Shock spring 16.2x36mm (Soft)

x2

x2

GM30144

Aluminum shock end ball x27
5.8x7.3mm

GM30144 x4
Aluminum Shock Upper Ball

SxB Smm

GM30076 ik

GAB0 Brass steering
knuckle bushing

Steering rod M4 6.8x69mm

Steering rod Mdx6.8x115mm

) o o [T |
\J | O [ ]II
GM60110 x2 GM60109 x2 GM60102 .o -

CVA pin retaining ring CVA wheel axie shaft 35mm CVA drive coupler GMGE0094 xd GME0095 x2

SD 90mm shock body SD 67mm shock body
| |

@ (m n (] I
GM60109 1 GM60093 <1 GM0020075 x4 GM60096 x2
CVA drive shaft 64mm 5.8mm ball stud M3x5mm Shock shaft 3.5x46.4mm Shock shaft 3.5x33.9mm
@ 1 .

GMG0109 » ] @ o||O
CVA drive shaft 92mm |

i GME0111 GME0101 x2

Q o ﬂ] " I Input universal joint 28mm x2 Universal joint

GMeE0D112 x2 B []
Straight drive shaft 107mm I

J o 0 =

GM60113 <1  GM60114 il
Transmission shaft 26mm Slipper shaft 46mm

0 O ol | '®) GM60087 x2 GMG60088 %2

= Slipper disk 20x1.5mm Slipper pad

GME0115 x1 GMG60116 %1
Transmission output Transmission output T

front shaft 25mm rear shaft 63mm K

GM60099 2 S P— GM60117 x1
Panhard rod 86mm Velcro strap 16x220mm
GM60091 x2 GM60089 ST

Upper link Mdx6.8x98mm Upper link M4x6.8x55mm

GM60092 x2 ' GM60090 X2

Lower link M4x6.8x100mm Lower link M4:x6,8x80mm

GMG0100 x1 GME0100 x4

GM60104

Foam seal

10



G502 TA PRO CHASSIS KIT PARTS REFERENCE

TR Immm GMAD210
” 4mm conical x4
GMAD011 x8 GMAD093 x16 spring washer
2.5x6mm round head wrench bolt 2.5xBmm Wrench bolt
GMADO163
Ball bearing Sx8x2.5mm >
GMADD12 x2 GMAD094 x1
2.5x8mm Round head wrench bolt 2 Bx10mm Wrench bolt
S GMAD165
( T [ Ball bearing 5x11x4mm X7
GMAOQOD17 x9
3x6mm Round head wrench boll EETIAEEEnE'E'mh Gl x8
GMA0205 X6
GMA0018 29 Ball bearing 8x12x3.5mm
: GMA0126 x9
JxBmm Round head wrench bolt T 3mm S ¢ sat
GMA0019 x19 | GMA0167 s
3x10mm Round head wrench bolt GMAD127 x1 Ball bearing 10x15x4mm
( Jxdmm Sockal set scraw
GMAD020 x9 (N GMA0169
Jx12mm Round head wranch bolt GMAD131 xB P3 O-ring x8
( _ Ix10mm Socket set screw
R GMA0170
GMAD021 x11 x4
3x15mm Round head wrench bolt - o
(.----...-.-....-.--...-. IIIII ) Jn12mm Sockel sat scraw
S GMA0212
GMAD172 X9 7x1 O-fing A
3x18mm Round head wrench bolt
( GMAD133 x4
T 3x15mm Socket set screw GMAO160
: : x6
GMA0022 x2 6 e
3x20mm Round head wrench bolt
s i GMAO144 %2 GMAD162 %6
( O 4x15mm Socket set screw 4mm E-ring
GMAD023 x1
Jx2bmm Round head wrench bolt T LT
; I —  GMe0033 -
( TR GMAO0145 x16 in 1.5x7.2mm
R Bl B vkt i
GMAOQDD24 x1
3x30mm Round head wrench boll —3 gﬂi?ﬁﬁm x4
GM60103 x2
. Jx10mm Screw pin
GMA0057 x3 ) X6
3xBmm Flat head wrench bolt
@), Smnise x1 @ GM50116 4
GMAODODS8 x7 e
Jx10mm Flat head wrench bolt
GMA0156 x4
- M3 Nyson lock nut
GMADODG0 x1
3x15mm Flat head wranch bolt
(O) [T gmants -
GMAD211 x6 e M4 nylon lock nut
3x18mm Flat head wrench bolt GMA0213 4
S56 O-ring
GMAD191
GMAOD0B2 x8 [B M3 flange nut e
Zxomm Wrench baolt
GMADDB3 x6 GMAD159 x1
2xBmm Wrench bolt dmm Washer

11 Pronncs@



ASSEMBLY GUIDE

d00H NJ0HS Hy3d

NOILLVI0 T34 XIOHS Hv3d

A\ TAPRO kit only.

HIATTLLNYI HV3H

mae=()

12



A TAPRO kit only.

GM30112
GA44 heavy duty diff locker

GMAD205 =
Ball bearing Bx12x3.5mm

GMADD82 x6
2xBmm Whrench baolt

GMAOD083 x6

2X8mm Wrench bolt

_ '

GMA0205
GHmET I"I Ball bﬂﬂ]‘il‘g B 2%3.5mm x1
11T Bavelgear
1= GMA0205
L I | ey Bx1Zx3.5mm GMAD165
Sx11xd
GM60111 <4 GMAO165 " mm
Input universal joint 28mm Ball baaring 5x11x4mm
GMA0160 o4
Ap R GM60061 [

GMAD093 x4
2.5xBmm Wrench boll




FRONT AXLE

14



GMAD165
Bo11x4mm

4\ LEFT SIDE VIEW

H a RIGHT C-HUB CASTER ANGLE SETUP ﬁ RIGHT SIDE VIEW

GMAD165
S 11 xdmm

A LEFT C-HUB CASTER ANGLE SETUP

mEmEETr e

e s v~ g o e aa i sagr il maraasa g

GMAD131
3 10mm

(SN
—l
-
=T
|
-
=
= =
(R

g
@}

x2

GM6E0063 H

E
:
&
£
3
3

xd

GMAD131

3 10mm Sockol sat sorow

#3 cauTion

\

A

OVER TIGHTEN

=\ (T

w7 (D

S,

®

. O T . e

15



T ) ;
@H T | @ [] GMGE0065

GM60110

GM60109
CVA drive shaft B4mm

O ] GME0109 | ﬁ‘

GM60109

CVA drive shaft 92m x1 @fﬁi.l I
m

[o ui o [ TIIim GM60102

GM60109 <2
CVA wheel axle shaft 35mm

x1

GM60109

CVA pin retaining ring

O [o

GM60102 2
CVA drive coupler

| I

GM60065 , |EFcauTioN

Pin 2x11.4mm
GM60109

Eﬂ: o [ T

GME0110 b

16 wane(D)



FRONT AXLE n GMAD16S

GMA0019
31 0mm xd
Round head wrench boll

GMAOD167
10x15xdmm GM60023 E

GMAOD165

GMA0019
Jx10mm

GMAOD165 x2
Ball bearing 5x11x4mm

=
GMAO167 x2 g =
Ball bearing 10x15x4mm > é

OVER TIGHTEN GMA0019
o x 3x10mm

| RO
GMA0095 x4

2.5x12mm Wrench bolt

GMAQD095
2.5x12mm




GME0111

[Ty ]

-
33
05

GM60062 £

. : m ;
= : 8¢ : g
= 3 A AL




HEAR AXLE m

GMAD011
2.5x6mm
Round head wrench bolt

(o
GMAD082
2x6mm Wrench bolt

(o

GMADD017
3xBmm
Round haad wranch bolt

GMAO0094
2.5x10mm Wrench bolt

x4

x2

x1

GME0062

GMAD017




REAR AXLE m

= I

GM60112 o ‘
Straight drive shaft 107mm

GM60112

GMAD163
5xBx2.5mm

AR
GMAD131
Ix10mm Sockel sel scraw

GMAD131
3x10mm

7 I | (D

OVER TIGHTEN

S, X

20 race(®)



TRANSMISSION m ome003s ]

GM60071 <a
48P 38T 1si gear (LO)
GMGE0033
— T
GMAD162
4mm E-ring x2
GMAD163
Ball bearing x1
SxBx2 5mm
GMAOD165
Ball bearing x3

Sx11x4mm

[: D[ = GME0071 ‘
GM60113 P | i, ﬁ
' Transmission shaft 26mm GMAO0165 - o

GM60069 Sx11x4mm
48P 18T gear
GMAD163
SxBx2. Smm
GMGE0069
GMAD165
Sx11xdmm

i M m GMAD165
\ — Ball baar
@ |‘_ 5:111#.11:19
GM60069 4
A B g GME0114
| o | |===3
: GMAD165
GME0114 x4 Ex11xdmm
Slipper shaft 46mm
—— GM60033 . -~
Pin 1.5x7.2mm GMAD165
Sx11x4mm
GMAD162
@ 4mm E-ring X2
GME0033
T pnisdemm X1
x1 @ GMA0162 4
4mm E-ring
o P GMA0165 5
GM60115 O b
Transmission output x1 SEiAwm
front shaft 25mm ;
p— GME0116
- D) S)SHOIE e
GM60116  GMAO0162 “,Q
GM60070 4
48P 30T gear
GM6E0033
T Gnisgenm X7
@ GMA0162 .4
4mm E-ring
GMAD165
x2 Sx11xdmm

GMAO0165
Ball bearing
x1ixdmm

21 vaes (@)



TRANSMISSION m

[

GMAOQ093 x6
2.5x8mm Wrench bolt

L
=

GM60088 ., GM60087 X2
e Slipper pad Slipper disk 20x1.5mm

7 GMB0087

A\ Fully tighten the nut,
and loosen the nut 1/8 ~ 3/8 of a turn.

GMAD210
4mm conical spring washer

@ GMAO1S0 4
4mm Washer
GMA0157 X1
M4 nylon lock nut

GMAO0157 R

‘GMA0210
i




—
—
e
-
=
£
—
=
E=
=

==]
=
=
=
=
=
=
"

1
—
o
m
Q

GM60073

»

GME0074

x4

2
:
;
:
m

O T RO L @

23



A INSTALL VELCRO STRAP

BEFORE BATTERY TRAY IS INSTALLED.

GM60117 Wl ~
12 A~/
[ A %ﬂ |
/ 2 1
2 | |

GMAOD018
IxBmm x4
Round head wrench bolt

GMAO0020
3x12mm x4
Round head wranch bolt

H
GMAO0154
M3 Nut

(lm

GM60093 -
5.8mm ball stud M3x5mm

GM60078 K

x1

A Sel tc- the neutral position
bafora attaching the sarvo
hom io the servo, GMADD18

3xBmm
SERVO HORN

SANWA
@ ) Airtronics | ~mM60078 B

@% N @ Hitec GM60078 3

e T

@ ~ @ Fushe T—GME007S 13 GI.IIEI]{'.IBS

GMA0020

I12mm

GMAOD0018
JxBmm

A Servo is not included.

GME0078 3

24

O T RO L

®



o)

22-A:REAR SHOCK HOOP »
_

GMAQD17
3xBmm x1
Round head wrench boll

(tm

GMADOD18
3xBmm x4
Round head wranch bolt

GMAOD058

Zx10mm

GM&0077 B3

GMAODD18

AxAmm

[«
=
3 s
GMA0019 5 =
3X10mm x1 E =
Round head wrench bolt ] - =
£ 2 S -
o S E <s
GMADO058 %7 E S TR
3x10mm Flat haad wrench bolt = g z
= § < £
(T =T
| O3
&

GM60074 @ Lo =

= =]
-y
8.
EE
®3

GM&0077 B3

GMADO18

3xBmm

GMADOS58
A 10mm

GM&0081

GM&0077 B3

GMAOD058
3x10mm
GMAOD018

25 P ()



- chassis | 22-B:REAR RELOCATION Pl
\

GMAD017 iy § -
3x6mm x1 =
Round head wrench bolt S
; £
( L L ﬂ 2

GMAQOO18
3xBmm x11
Round head wrench bolt

GMAODD019
JX10mm x1
Round head wrench bolt

GMA0058 3
3x10mm Flat head wrench bolt

GMe0078 EE)

GM6&0081

GM60077 KB
GMA0019
JIX10mm

GMADO18

E
3

GM60074 @ L

_=
=
=
-
=
[ —]
=
Ll
=
=
=
=
=
[
[ =
-
¥ %]
[= =

GMAOD0D18

3xBmm

GME0081
GM60078 €

GM60077 B3

GMAO0058
3x10mm
GMAODO18

JxBmm

26 P ()



- chassis | 22-C:REAR CANTILEVER PRt

x1

GMADO18
AxEmm

GMAQOO18
3xBmm x6
Round head wrench bolt

GMAODD019
JX10mm x1
Round head wrench bolt

GMA0058 3
3x10mm Flat head wrench bolt

GM6&0081

GM60077 KB

GMA0019
JIX10mm

GM6G0078 EE)

GM60074 @ L

GMAD018
IxBmm

GMADD18

3xBmm

GME0081
GM60078 €

GM60077 B3

==
L
=
[FW]
—
P
-_
[
L o
= =
=
bl
[= =]

GMAO0058
3x10mm
GMAODO18

JxBmm

27 P ()



GMAOD21

J215mm

x4
x2
x2

__owsss |23
(=

Round head wrench bolt
3x8mm Flat head wrench bolt

GMA0017
Round head wrench bolt
GMA0018

3xBmm

Round head wrench boit
(o
GMA0021

3x15mm

GMA0057

IxBmm

GM60078 B

GM60078 E]

O T RO L @

28




FRONT LOWER LINK m

0T

GM60090 ~
Lower link M4x6 . BxB0mm

il'-II \ I'-' I',' {1 'II | Ill i ',I W\ ! .I'_.]

GMAO0145 »
4x20mm Socket set screw

GM60022 E)

GM60023

FRONT UPPER LINK m

GMA0145
4%20mm

ﬂ FRONT LOWER LINK TOP VIEW

I ] I'I.I '-FF__
N L1 _E'_!.; I_; !I

GCEIO

GM60090

GMA0145
4x20mm

GM&0089
Upper link Mdx6.8xS5mm

GMA0145

4:x20mm Sockel sel screw

x1

x2

GM60023 )

GM60022 B

GM60089

GM60023 £

GMAO0145
Sx20mm

29




REAR LOWER LINK m

[ i
GMG0092 a
Lower link Mdx8.Bx100mm
GMAD145 “
4 20mm Sockel set screw _
GM60022 E)
S
e
Py
N GMAO0145
) \@\ ouno
cmMe0023 @ N

% &

GMe0022 B

i

GM60092 o
0y
ﬁ
)
GMA0145
4x20mm
*‘ GM60023
.. ..h
GM60022 B A f'@
)
GM60091 %
Upper link M4x6.8x88mm
Sy » GM60023 B
A 20mm Socket sel screw @
(i &
e
‘k
GM60022 B \.
GMA0145
4:21_}mm
—~
...-"'"q.- 'y
_ GMB60091
cme0023 @ 8 =3
GM60023 @
‘
GMA0145 @
GM60022 B
30 %‘-ﬁ.—m



GMAOQ018

SuBmm

Found head wrench boll

GMAO0019

Jx10mm

Round head wrench baolt

(I

GMAD172

Ix18mm

Round haad wrench boll

GMAD133
Ju15mm Socket set screw

GM60076

GMAO0019
3x10mm

&

GMAD133

x1

x4

Ju15mm

GMAD172

3x1Bmm

A CHASSIS BOTTOM VIEW

GM60076 &3

GMAD018
AxBmm

GMAD172

-.'1 ——
i i

o

e

L ]
. O T . e @



GMAO0020
Jx12mm
Round head wranch bolt

(D

GMAD126
3x3mm Sockel sel screw

GMAD127
Jxdmm Sockel sel screw

ey

) | E

GMe0072
32P 13T pinion gear

x3

x1

x1

x1

3382

Pinion LO  HI(Option)
aT 5277 25,00
10T 4750 2250
1T 4318 2045
12T 39,58 18.75
13T 3653 17.30

A\ Motor is not included.

GMAO0020
3x12mm g
GMAO126

GM60074 )

_GM60074 B
GMA0127

GMAQD20
3x12mm

32

. O T . e

®



FRONT UNIVERSAL SHAFT m A TS kit only
m

GMAD126

x1

Jximm Socket set screw

GMAOD0S57

x1

JxBmm Flat head wranch bot

GM6B0101
Universal joint cup

o] ©

GM&0119

]
o

x1

x1

Universal joint drive couplar

—

GM60065
Pin Z2x11.4mm

x1

A\ Thread lock is not included.

GMAO0057
2xBmm

GM&0084 H

REAR UNIVERSAL SHAFT m & TS iEa

GMAD126 x1
Jcdmm Sockel set screw
GMAODOS7T x1
AxBmim Flat kesd wrench balt
=
o]
—
GM&0101 x1
Universal joint cup
o] ©
GM&0119 x1
Universal joint drve coupler
1
GM60065 w1
Pin 2x11 . 4mm
GMAOQOST
SxBmm
GMAODO57
JxBmm

GMB0065
[

GM60101

GME0084

33 maoe (D)




UNIVERSAL SHAFT m A TS kit only.
O ...'!h "-.___-
m — A

GMA0126 x2 S
3x3mm Socket set screw ““'Il:.:'.-_-'_,-':.-f

GMADOST x2
JxBmm Flat head wrench bolt

GMe0101 x2
Unversal joint

[ L
D

1
GM60101 X2 GMAO0126

Universal joint cup Simm

GMAD126

! I | Jx3mm
ey

GM&010 -
" &

GME0065

|
GM&0119 @
o] ©
GM60119 x2
Universal joint drive coupler

| E—

GMB00ES
Pin 2x11 . 4mm x2

GMAODO0S57
JxBmm

GM&0084 A3

% GM60065

GM60103 2
3x10mm Screny pin

GM60084 £l
A\ Thread lock is not included.

GM6E0119 @

GMA0126 %2 X
He3mm Sockel set screw ~ l \::: |
/\’i:;,:) A\ Thread lock is not included.
=, P
- /‘*m*’é:!ﬂmm

°c] ©
) %ZGMEDEIEE .

GM&0119 x2
Universa! joint drive coupler GME0128

E— GM60123
GME0065 X2
1

GM60123

Pin 2x11.4mm

GM&0101 X
Universal joirt GMe0128

(i _ : .
=1 %‘ A . R@ &7 .8mm

GM6E0123 x2
1280, Tmm Pin retaires

GM60128
Universal shaft 40mm(Femala)

[

GM60128 A
Univarsal shalt 67.8mm (Male)

34 )



GM60084 @

'GME0128

GME0065

GM60123

GME0119

GMADO126
Sx3mm

GMAD126

2x3Imm

GM6E0119
GM&0101

GMe0128
89.3mm
~ GM60123

GMADO021
2x15mm

rae=(®)

35

— N
% s gv: ® o8 . b e
0 g
o E =
: 5 8 = .
3 5 E .m - 3
5 £ : g W = I
= —I &= it & = = m
w0 @u__.m w E - E P oo 2 @ = T - 5
o~ o § o2 o E o N @ -
: =3 []83 =3 55 =3 | 33 H Sl
1@} g3 | |3:| |3 W 3o
=y o5 Uo& o5 o o 5% &S 5%




SHOCK ABSORBER J0 | A MAKE X4

Ol

GMAD212

731 O-ring x4

GMAD160

2mm E-ring

GMAD169

@ P3 O-ring X
]
GM0020075 %2
Shock shaft 3.5x46.4mm
il il i
GM60096 %2
Shock shaft 3.5x33.9mm
GM60094 x2
SD 90mm shock body
GM60095 -
5D 67mm shock body

SHOCK ABSORBER TYPES

71N

Required for assembly

o REHR =

SD 80mm shock x 2
SD 67mm shock x 2

A TAPRO kit only.

SD 80mm shock x 2
SD 67mm shock x 2

A TAPRO kit only.

GM60079 ﬂ /

= A »
g Bo careful wih
GMA0212 the positn of g

gl 37| A socomm ocr

GM0020078 ¢
A

&

GMAO0160

GMO0020075

GM&:;M'J (5
GMAI%HH
GM60079 3
Gmt:nﬁn

GM80079 &

GMO0020078

&
GMA0160

GMG60096

A

:

GMA0169

GM60079 B3

GMAD169

GM60079 (3]

Ty

Fill up the cylinder with ol

.

.

Push up the shock shaft

i slowly 1o the lop and
i close the cap.

36

)G P (S



SLOWER REBOUND A FASTER REBOUND
AND FASTER COMPRESSION AND SLOWER COMPRESSION

T i

=l 5 e T T | | "
' | } N | |
H R i H h 1R ; H R | 3 0 R
HE 0 [Ed AN RN il
U w0 r
. @
Push up the shock shaft imm space the cap,
slowly to the top and
close the cap.
Pultﬁmmln:ﬂmamrt ::ma;anap.
slowly 1o the botiom,
40 B A sD90mm shock 41 B A S0 67mm shock
GM60079 B} £
2V GM60079 B3
GM60079 E)

GME0079

GMG0079 KD

or
| o
./  GM60079 £
GME0098
GM60079 EED
GM60079 EF3
»

37 Yreac=®



REAR AXLE

GMAOD095 x4
2.5X%12mm Wrench bolt

REAR SHOCK HOOP

GMAD095
2.5X12mm _

GMAO0019

3%10mm x2
Round head wrench bolt
GMAD0191 ;
GMA0019 ~ © o
3X10mm E\ “E\) o~
e D




REAR AXLE 44

B
. S GMA0021 I
A N . : g i}j}f AX15mm =
GMA0021 NN I <K s | =
AX15mm x2 S A T t'} e _{a,f":? M GMAD024 E
' S m

REAR SHOCK ABSORBER
(o . 40

Jx18mm

3x18mm x2
Found head wrench bolt

e
=4

GMAD172

GMADD21
\;

S/
-;—-:. -
e

5




BT [

GMAOD095 x4
2.5X%12mm Wrench bolt

REAR SHOCK RELOCATION

GMAO0019
3X10mm X2
Round head wrench bolt

GMAD0191
m] M3 flange nut x2

GMA0095
2.5%12mm :

GMAO0019
y IX10mm

GMADD19
_ 3X10mm

40 ) G T



REAR AXLE

GMAD172
AX18mm x2
Round head wranch bolt

x1

(

GMAO1T2
JX18mm x2
Round head wrench bolt

(T

GMADD22
AX20mm x2
FRound head wrench bolt

49

REAR SHOCK ABSORBER m

REAR SHOCK RELOCATION




REAR SHOCK HOOP A GM60077 E),GM60077 [} is a selection option by your body shape.
dobach || e
GMAOD058

IX10mm x4
Flat head wrench balt

<N
GHAW\-\_\L ‘

IX10mm

SUv BODY PICK-UP TRUCK BODY

GM60077

/s

7 12l

% \ A BN TS ] =N
% |  CANTILEVER E
: (o e

GMAQ156
M3 Nylon lock nut

GMAD172
Ix18mm

GMADD12
Z.5xBmm

GM60075

GM&0023 £l GMeE0075 B3

[= =
[
=
ke
=l
=
=
w
L=
= =4
-
LLl
o=

GMADD12 x2
2.5x8mm
Round haad wrench bolt

GMe&0075 3 GMe0023 BB GMAD172
GMAD172 3x18mm
3x18mm x4
Round head wrench bolt

42 P )



H3AITILNYD Hydd

GM60075 3
GMA0019
Jx10mm

GMADD21

Jx15mm

GM60075

A Same left & right

GMADD17
JxGmm

SR &)

43

&

i~ i -l - - i Sl il

=
LLJ
-
LLJ
—
|
_—
=T
o

-

E

1 <
mm
&L O

A\ CANTILEVER BOTTOM & SIDE VIEW

JxBmm
Round head wrench bolt
JxBmm Flat head wranch boll

GMAD057




GMADD22
Jx20mm
Found head wrench bolt

GMAOD211
3x18mm Flat head wrench bolt

H
GMAD156
M3 Mylon lock nut

GMAD211

Ix18mm -,

[= =
L
=]
g
=l
=
=
e =
folla ]
0=
=
Ll
o=

x2

x2

x2




REAR AXLE m

W)\

GMAD095
2.5x12mm Wrench bolt

REAR BODY MOUNT m A GM60077 B is a selection option by your body shape.
(i et Jr B

GMADD18

3XBmm x2
Round head wrench bolt Suv BODY PICK-UP TRUCK BODY

==
[
=
fated
el
=
=
[
3
oc
=X
L
= =




FRONT SHOCK ABSORBER E

GMA0172 o
Ax1Bmm @\“h P
GM60077
GMA0020
Ax12mm

GMAOD020
3x12mm x2
Round head wrench bolt

GMAD1T72
3x18mm x2
Round haad wrench bolt

PANHARD ROD m

f@ GM60023

GM60023




PANHARD ROD

GMADD021
Ix15mm

x1

Round head wrench boll

g

GMAOQ060

x1

3x15mm Flat head wrench bolt

GM60022 [}

GM6E0023

(ORAARARARRANRANY

GMAD144

x2

4x15mm Socket set screw
ORTVRNTAVARAVRAR Y

GMAD145

x2

x1

dx20mm Socket sot scrow

Steering rod MaxG.8x69m

GM60100

GM60100

1

X

Steering rod MdxB.8x115mm

O T RO L @

47



=
=
=
e |
—
e
Ll
L
=
=]

=
=
=
=
=
—N
—

m

E
=5
08

:
:
:

|mmmmmmmmmmm

RECEIVER BOX

"
%,
.,
5

GME0076

O T RO L @

48



o ..”.px/
ST

{
/| )
Y
h '
[ b
- & y
L
Fi

HECEIVER BOX

>
=
0o
o=
[ W]
-
L
=
L
=




1

X

O T RO L @

GMAD213
$56 O-ring

50

x4

GMAD213

=
=
0
==
L
—
Ll
X
L
=

Round head wrench bolt

GMADD19
Ix10mm



WHEEL HUB m A TS kit only

—

GM51603
Pin 2x10.3mm x4

Ol

GMAOD0157
M4 nylon lock nut x4

i)
GMAD126 x4
Jndmm Socket set screw

A\ Same left & right

GM30131
_ o/ /o
GM51603 U f::‘mfnﬂﬂﬁ GM51603 U GMAD126
AxImm

BODY POST !
GMAD132 i o) OMASTTO
3x12mm Socket set screw x4 i ‘
@ U GME0077
GMA0170 i
PS5 O-ring x4 i
! o
i ' cuT!

Y-

PICK-UP TRUCK BODY

51 :

el LT



SPARE PARTS LIST

PART# PRODUCT NAME PART# PRODUCT NAME
GMO020075 shock shaft 3.5x46.4mm (2) GMADDT11 2. 5x6mm round head wrench baolt
GMO020078  RSD shock delrin pistons GMADO12 2.5x8mm round head wrench bolt
GM50116 RE snap pin (12) GMADO13 2.5x10mm round head wrench bolt
GM51803 Fin 2x10.3mm (4) GMADDTY 3xBmm round head wrench bolt
GME0022 M4 5.8mm rod end set GMADD18 3xBmm round head wrench bolt
GMG0023 5.8mm ball parts tree GMADD19 3x10mm round head wrench bolt
GME0033 FPin 1.5x7.2mm (4) GMADDZ0D Jx12mm round head wrench bolt
GME0061 GA44 front axle housing parts tree GMADD21 3x15mm round head wrench bolt
GMB0062 GA44 rear axle housing parts tree GMADD22 3x20mm round head wrench bolt
GME0063 GA44 axle parls tree GMADD23 Jx25mm round head wrench bolt
GME0064 GA44 axle hardware set GMADD24 3x30mm round head wrench bolt
GME0065 Pin 2x11.4mm (4) GMADOST JxBmm fat head wrench boil
GMB006T 11T bevel gear GMADOSSE 3x10mm flat head wrench boit
GME0068 33T bevel gear GMADOB0 3x15mm flat head wrench boll
GMEB0069 48P 18T gear GMAD0B2 2x6mm wrench bolt

GMG00T0 48P 30T gear GMADOS2 2.5x6mm wrench bolt

GME007T1 48P 38T 1st gear (LO) GMADOS3 2.5x8mm wrench bolt

GMEB0072 32P 13T pinion gear GMADOS4 2.5x10mm wrench bolt
GMEB0073 TTR transmission housing parts tree GMADDSS 2.5x12mm wrench boit
GME0074 TTR transmission motor mount parts tree GMAO108 3x30mm wrench bolt

GME0075 G502 rear cantilever suspension parts tree GMAD121 4x30mm wrench bolt

GME00TE GS02 side plate parts tree GMAD126 Ix3mm sockel sat screw
GME00TT G502 shock hoop & body post parts tree GMAD127 3x4mm socket set screw
GME0078 GS02 battery tray & cross member parts tree GMAD131 3x10mm socket set screw
GME00TS SD shock parts tree GMAD132 Jx12mm socket set screw
GME00BOA 32P 45T spur gear (2) GMAD133 3x15mm socket set screw
GME0081 G502 frame side rails GMAD144 4x15mm socket set screw
GME0084 Universal shaft parls tree GMAD145 4x20mm socket set screw
GMe008T Slipper disk 20x1.5mm (2) GMAD154 M3 nut

GMG0088 Slipper pad (2) GMAD156 M3 nylon lock nut

GME008S Upper link M4x6. 8x55mm (2) GMAD15T M4 nylon lock nut

GMEB0090 Lower link M4x6.8x80mm (2) GMAD158 Jmm washer

GME0091 Upper link M4x6.8x98mm (2) GMAD159 4mm washer

GME0092 Lower link M4xG.8x100mm (2) GMAD160 2mm E-ring

GME0093 5.8mm ball stud M3x5mm (5) GMAD162 4mm E-ning

GMEB0084 SD 90mm shock body (2) GMAD163 Ball bearing 5x8x2.5mm
GMB0085 SD 67mm shock body (2) GMAD165 Ball bearing 5x11x4mm
GMEB009E Shock shaft 3.5x33.9mm (2) GMAD167 Ball bearing 10x15x4mm
GMEB0097 Shock spring 15.2x61mm (2) GMAD169 P3 O-ring

GMEB0098 Shock spring 16.2x36mm (2) GMAD170 P5 O-ring

GME0099 Panhard rod 86mm GMAD1T2 J3x18mm round head wrench bolt
GMG0100 GA44 steering rod set GMAD205 Ball bearing 8x12x3.5mm
GME0101 Universal joint set GMADZ210 4mm conical spring washer
GMB0102 CVA drive coupler (2) GMADZ211 Jx18mm flat head wrench boit
GME0103 3x10mm Screw pin (4) GMAD212 Tx1 O-ring

GMED104 Foam seal (2) GMADZ13 556 O-ring

GME0109 GA44 CVA kit

GME0110 CVA pin retaining ring (2)

GMB0111 Input universal joint set

GMEB0112 Straight drive shaft 107mm (2)

GMEB0113 Transmission shaft 26mm

GME0114 Slipper shaft 46mm

GME0115 Transmission output front shaft 25mm

GME0116 Transmission output rear shaft 63mm

GME0117 Velcro strap 16x220mm (2)

GME0118 Universal joint drive coupler (2)

®
NILA D E=
www.gmade.net

w
Address : GMADE Building, Gonghang-dong 61-134, Gangseo-gu, Seoul 07627, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




